

TEST VERIFICATION OF COMPLIANCE

VERIFICATION NUMBER : 2017.001.3.02

APPLICANT : SEBA IKE
Kosti Palama 148, Kamatero 134 51

MANUFACTURER : SEBA IKE
Kosti Palama 148, Kamatero 134 51

PRODUCT(S) TESTED : Metallic box Pillar

MODEL(S) : OUT

REPORT NUMBER(S) : 2017.001.3.01

RELEVANT STANDARD(S)/
DIRECTIVE(S) : EN 60529:1991 +A1:2000 +A2:2013
(incl. Corrigendum 2016-12 & 2019-02)

Based on the referenced test report(s), the sample(s) of the above-mentioned product(s) has been found to comply with the IP55 rating, at the time that the assessment was carried out.

This verification should only be read in conjunction with the above-mentioned test report(s) and refers only to the particular sample submitted for testing and verification.

Additional requirements, directives and local laws may be applicable.



A. Politis
LAB MANAGER

30/11/2022